Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
Digester Basin 3 30'x12'x12'x10’ 3,780
Digester Basin 4 30'x12'x12'x10' 3,780
Digester Basin 5 30'x12'x12'x10' 3,780
Total Ph Il Digester Volume 18,900
Chlorine Contact Basin1 | 33'x12'x12'x9’ 3,600
Total Ph Il Disinfection Basin Volume 3,600
Treatment Unit Diameter (ft) Surface Area (ft?) SWD (ft) Total Volume (ft3)
Clarifier 1 48 1809.6 10.5 19,0004
Total Phll 1,809.6 Total Ph I 19,000.4
Clarifier Surface Clarifier
Area Volume




Phase lll

Treatment Unit LxWxDxSWD Total Volume (ft3)
Aeration Basin1 | 52'x12'x13.5'x11.3' 6,851
Aeration Basin 2 | 52'x12'x13.5'x11.3' 6,851
Aeration Basin 3 | 52'x12'x13.5'x11.3' 6,851
Aeration Basin 4 | 52'x12'x13.5'x11.3' 6,851
Aeration Basin 5 | 52'x12'x13.5'x11.3' 6,851
Aeration Basin 6 | 52'x12'x13.5'x11.3' 6,851
Aeration Basin 7 | 52'x12'x13.5'x11.3' 6,851
Aeration Basin 8 | 52'x12'x13.5'x11.3' 6,851
Aeration Basin 9 | 52'x12'x13.5'x11.3’ 6,851
Aeration Basin 10 | 52'x12'x13.5'x11.3' 6,851
Total Ph lll Aeration Volume 68,512
Digester Basin 1 30'x12'x12'x10' 3,780
Digester Basin 2 30'x12'x12'x10' 3,780
Digester Basin 3 30'x12'x12'x10' 3,780
Digester Basin 4 30'x12'x12'x10’ 3,780
Digester Basin 5 30'x12'x12'x10’ 3,780
Digester Basin 6 30'x12'x12'x10’ 3,780
Digester Basin 7 30'x12'x12'x10' 3,780
Digester Basin 8 30'x12'x12'x10' 3,780
Digester Basin 9 30'x12'x12'x10' 3,780
Digester Basin 10 30'x12'x12'x10' 3,780
Total Ph Il Digester Volume 37,800
Chlorine Contact Basin 1 33'x12'x12'x9’ 3,600
Chlorine Contact Basin 2 33'x12'x12'x9’ 3,600
Total Ph lll Disinfection Basin Volume 7,200
Treatment Unit Diameter (ft) Surface Area (ft?) SWD (ft) Total Volume (ft3)
Clarifier 1 48 1809.6 105 19,0004
Clarifier 2 48 1809.6 105 19,0004
Total Ph il 3,619.2 Total Ph il 38,000.8
Clarifier Surface Clarifier
Area Volume




Appendix K

Flow Diagram



HEADWORKS

SCREENINGS
DUMPSTER

INFLUENT

FM

INFLUENT |

FROM SANITARY
SEWER

Jdd

<=

TO AERATION /
DIGESTER
BASINS

8" PROCESS AIR

LIFT STATION

L 1 2 ML
AERATION BASINS
A A
g g
o o
I I
- g RAS_
_ o ws oY
2 2
2| =
SLUDGE
Y Y DRAW-OFF
PAD
1 2

DIGESTER BASINS

2" PROCESS AIR I

TO DISINFECTION

8" PROCESS AIR

Jdd

CENTRIFUGAL
BLOWER PAD

BASIN

6"TS
- C

TO SLUDGE
PROCESSING FACILITY
OO0

CE

SODIUM
HYPOCHLORITE

1" NaOClI
Y — ———]
DISINFECTION
BASIN
E |_DE
V-NOTCH TO SAMPLING
WEIR MANHOLE

3" NPW.

i
OREIY
@ 4» TO PLANT

NPW PUMP
STATION

CHEMICAL
BUILDING

TO OUTFALL

LEGEND

MAIN PROCESSES

SECONDARY PROCESSES — —— —

PROCESS AIR

NON-POTABLE WATER

CHEMICAL LINES

TEXAS REGISTERED ENGINEERING FIRM F-9756

2500 Tanglewilde, Suite 120
Houston, Texas 77063
713.789.1900

4526 Research Forest, Suite 360
The Woodlands, Texas 77381
713.789.1900

WAXAHACHIE 155
WASTEWATER
TREATMENT PLANT

PROCESS FLOW
DIAGRAM PH |

DRAWING SCALE:

WGA PROJECT NAME: WAXAHACHIE 55 WWTP

WGA PROJECT No: 40003—017-00



8" PROCESS AIR

2" PROCESS AIR I

TO AERATION / a_c‘ TO DISINFECTION
DIGESTER : BASIN
BASINS a
3
&
)
CENTRIFUGAL
BLOWER PAD
SCUM
DUMPSTER §|< - _§‘|<_ T3 - E,‘ — —§‘|<— — —\\
Y Y Y Y Y
0 INFLUENT ] 1 9 3 4 5 L
x AERATION BASINS
5 i i i i i
o %) %) %) %) %)
: 2| 2| 2| g 2| @
A N
| | | | | &
5 S L

INFLUENT |

FROM SANITARY
SEWER

FM

Jdd

LIFT STATION

_ﬂs__‘(

_owas Y

gr——r———gr——w — =
5| % 5| % 5|
SLUDGE
' ' ' ' ' DRAW-OFF
PAD
1 2 3 4 5

DIGESTER BASINS

6" TS
AL, E

1" NaOCI

DISINFECTION

BASIN

1" NaOCI

—TDE

WEIR

3" NPW

V-NOTCH

TO SAMPLING
MANHOLE

2" NPW

# TO OUTFALL

SODIUM

HYPOCHLORITE

CHEMICAL
BUILDING

TO PLANT

) -

NPW PUMP
STATION

LEGEND

MAIN PROCESSES

SECONDARY PROCESSES — —— —
PROCESS AIR

NON-POTABLE WATER

CHEMICAL LINES —_—

TEXAS REGISTERED ENGINEERING FIRM F-9756

2500 Tanglewilde, Suite 120 4526 Research Forest, Suite 360
Houston, Texas 77063 The Woodlands, Texas 77381
713.789.1900 713.789.1900

WAXAHACHIE 155
WASTEWATER
TREATMENT PLANT

PROCESS FLOW
DIAGRAM PH Il

DRAWING SCALE:

WGA PROJECT NAME: WAXAHACHIE 55 WWTP

WGA PROJECT No: 40003—017-00



WGA PROJECT No: 40003—017-00

WGA PROJECT NAME: WAXAHACHIE 55 WWTP

SCUM
_ _ - - _ 1" NaOCl
2 2 z = 2 > 1
8| 8| 8| 8| 8| N\ { \
—CF ol \ LEGEND
Y Y Y Y Y \
‘ MAIN PROCESSES
INFLUENT ‘
1 2 3 4 5 ‘ ML CE ‘ SECONDARY PROCESSES — — —
AERATION BASINS W’q \ PROCESS AIR
i i i i i ‘ NON-POTABLE WATER
é él él él él §y%’ - ‘ CHEMICAL LINES _——
| | | | | & |
|<——J<——J<———|<——J<——ﬂs——{ S
- - - - - was Y |
2 2 ﬁr 2 2 }
] 1 1 1 1 DRAW-OFF o
PAD
1 2 3 4 5 oS
scRecGs DIGESTER BASINS ™ C CHEMICAL
PROCE(;SSHL\IL(JEDEAEGLITY
DISINFECTION
BASIN
%) DIGESTER BASINS I E
4 1 2 3 4 5 eTs
o
=
g SLUDGE
w ‘ ‘ ‘ ‘ ‘ DRAW-OFF DE
‘ | | | | | PAD ; ‘ TO OUTFALL
2 2 2 2 2 V-NOTCH TO SAMPLING
§|<— — i_ — _§J<_ _§J<_ — i_ — = s ] WEIR MANHOLE
z |
F__T‘__T___l‘__f__ﬁs__J\ :
<n| <n| wl wl <n| é] éj NPy TOPLANT
£l gl £l £l gl 3" NPW ‘ TEXAS REGISTERED ENGINEERING FIRM F-9756
—
' ' ' ' ' NPW PUMP 2500 Tanglewilde, Suite 120 4526 Research Forest, Suite 360
INFLUENT AERATION BASINS STATION Houston, Texas 77063 The Woodlands, Texas 77381
e 1 1 2 3 4 5 713.789.1900 713.789.1900

INFLUENT | ‘ ‘

| | ? o WAXAHACHIE 155
N D D DU D" ToorgTETON WASTEWATER
JdJ : TREATMENT PLANT

(2]

Q

c

=
PROCESS AIR

8

Jd PROCESS FLOW
DIAGRAM PH lI

BLOWER PAD
DRAWING SCALE:




Appendix L

Site Drawing



:\ 40003 (South Central Wastewater)\017 — Waxghachie 55\500 CAD\I54O Exhibits\40003.017 SITE EXH\B\TS.% 2/25/2025 8: 30 _AM_AANDERSON
— R —

AREA

1
APPLICANT PROPERTY

BOUNDARY /SERVICE

—

]

. discharge point
Lat: 32.303508 ~
Long: -96.846183

LITTLE ONION CREEK /

m

\

=
L

o]

7
V @
WWTP SITE

BOUNDARY

il

_—LITTLE ONION CREEK
> |

FLOOD PLAIN NOTE:

THIS SUBJECT TRACT LIES WITHIN UNSHADED ZONE
"X" (AREAS DETERMINED TO BE OUTSIDE THE
500—YEAR FLOODPLAIN) ON THE FLOOD INSURANCE
MAP FOR ELLIS COUNTY, TEXAS AND
UNINCORPORATED AREAS, MAP NO. 48139C0350F
DATED JUNE 3, 2013.

0 2000 4000

[Py =—

SCALE: 1" = 2000’

TEXAS REGISTERED ENGINEERING FIRM F-9756

2500 Tanglewilde, Suite 120 4526 Research Forest, Suite 360
Houston, Texas 77063 The Woodlands, Texas 77381
713.789.1900 713.789.1900

WAXAHACHIE 35
WASTEWATER
TREATMENT PLANT

OVERALL SITE PLAN

DRAWING SCALE:

WGA PROJECT NAME: WAXAHACHIE 55 WWTP

WGA PROJECT No: 40003-017—-00


aanderson
Callout
discharge point
Lat: 32.303508
Long: -96.846183


WWTP SITE
BOUNDARY

FLOOD PLAIN NOTE:

THIS SUBJECT TRACT LIES WITHIN UNSHADED ZONE
"X" (AREAS DETERMINED TO BE OUTSIDE THE
500—YEAR FLOODPLAIN) ON THE FLOOD INSURANCE
MAP FOR ELLIS COUNTY, TEXAS AND
UNINCORPORATED AREAS, MAP NO. 48139C0350F
DATED JUNE 3, 2013.

_—UNNAMED TRIBUTARY
P

:\40003 (South Central Wastewater)\017 — Waxahachie 55\500 CAD\540 Exhibits\40003.017 SITE EXH\B\TS.% 4/17 /2025 8:49 AM_CNGUYEN
— p— —

X
X
DIID|ID]||D
DIID|ID]||D

0 2000 4000

(S ey —

SCALE: 1" = 2000’

LEGEND
PHASE |
PHASE I
PHASE 1lI
ABBREVIATIONS
C CLARIFIER
AB AERATION BASIN
D DIGESTER
CCB CHLORINE CONTACT BASIN
HW HEADWORKS
LS LIFT STATION

TEXAS REGISTERED ENGINEERING FIRM F-9756

2500 Tanglewilde, Suite 120 4526 Research Forest, Suite 360
Houston, Texas 77063 The Woodlands, Texas 77381
713.789.1900 713.789.1900

WAXAHACHIE 35
WASTEWATER
TREATMENT PLANT

WWTP SITE PLAN

DRAWING SCALE:

WGA PROJECT NAME: WAXAHACHIE 55 WWTP

WGA PROJECT No: 40003-017—-00



Appendix M

CCN Viewer Map & Water Districts Viewer Map



Sewer CCN Viewer

?®66 ‘ib)"“
\ s
2
R
PROPOSED WWTP
Lu"’r”nkins
2<5>9
2035%
/ Main St
1:152,940
4 mi

2/23/2025, 12:06:55 PM
E Sewer CCN Service Areas

Texas Parks & Wildlife, CONANP, Esri, TomTom, Garmin, SafeGraph, METI/
NASA, USGS, EPA, NPS, USDA, USFWS


kemery
Text Box
PROPOSED  WWTP

kemery
Arrow

kemery
Line


¢'/axakachie =

HIGHLAND

LAKES MUD 1

(APPROX. 8 Lidgna

MILES AWAY) Park

Screams
L
PROPOSED WWTP
[ ]
-"I|‘:||‘:_"r:\|I
’ﬂe,ﬁ-

TexlaI Parks & Wildlife, Esri, HERE, Garmin, USGS, NGA, EPA, USDA, NPS, TCEQ Info Resources Division


kemery
Ellipse

kemery
Arrow

kemery
Text Box
PROPOSED  WWTP

kemery
Line

kemery
Arrow

kemery
Line

kemery
Text Box
HIGHLAND LAKES MUD 1
(APPROX. 8 MILES AWAY)


Appendix N

Design Calculations



PHASE | - 0.1 MGD

PROJECT NAME: Waxahachie 55 WWTP Ph | DATE: 4/16/2025
CLIENT: South Central Wastewater BY: AA
PROJECT NUMBER: 40003-017 Qc:

WASTEWATER AND PLANT CHARACTERIZATION

PHASE |
Flow Rates
Annual Average 0.10 MGD 69 GPM 0.16 CFS
Peak Month Factor 1.5 0.15 MGD 104 GPM 0.23 CFS
Peak 2-Hour Factor 4 0.40 MGD 278 GPM 0.62 CFS
Min. Month Factor 0.5 0.05 MGD 35 GPM 0.08 CFS
. 2-Hour Peak Min.
Raw Wastewater Concentrations Avg. Peak Month Month
BOD (total) 300 100 250 200 mg/L Assumed
BOD (soluble) 180 mg/L
TSS 300 mg/L
VSS 240 mg/L
TKN 50 mg/L
NH3-N 40 mg/L
TP mg/L
Effluent Requirements
BOD 10 mg/L
TSS 15 mg/L
NH3-N 2 mg/L
TP mg/L
DO mg/L
Select Treatment Processes from the List
Preliminary Treatment Coarse Screening
Primary Treatment None
Biological Treatment Conventional Activated Sludge w/ Nitrification, @ Min.
Solids Treatment Aerobic Digestion + Dewatering

10of 6



PHASE | - 0.1 MGD

ACTIVATED SLUDGE DESIGN
WASTEWATER CHARACTERISTICS

INFLUENT MASS LOADING

BODS5 (AVG) 250.2 Ibs/day
BODS5 (2-HR PEAK) 333.6 Ibs/day
BODS5 (PEAK MONTH) 312.8 Ibs/day
BODS (MIN MONTH) 83.4 Ibs/day
TSS 250.2 Ibs/day
NH3 33.4 Ibs/day
TKN 41.7 Ibs/day
EFFLUENT COMPOSITION (ASSUMED FOR CONSERVATIVE DESIGN)

BOD5 10.0 mg/L
TSS 15.0 mg/L
NH3 3.0 mg/L
TKN 0.0 mg/L

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

AERATION BASIN

Description Value Unit
AERATION BASIN CALCULATIONS - TCEQ TRADITIONAL DESIGN - TCEQ 217, SUBCHAPTER F
Aeration Basin Maximum Organic Loading 35.0 Ibs/day/1000 ft3
Minimum Number of Basins (For Flow < 0.4 MGD) 2.0 EA
BOD Removal Credit for Preliminary and Primary Treatment (Optional) 0%
Total Peak BOD Loading (Based on Design Flow) 250 Ibs/day
Total Aeration Basin Volume Required 7,149 ft
AERATION BASIN SIZING
Proposed Number of Basins 2.0
Side Water Depth of Basins 10.3 ft
Freeboard 1.5 ft
Total Depth of Basin 12.0 ft
Diffuser Submergence 9.8 ft
Required Volume of Each Aeration Basin 3,574 ft3
Surface Area of Each Basin 346 ft?
Width to Length Ratio (1:X) 2.7
Required Width of Each Basin 12.0 ft
Required Length of Each Basin 32 ft
Proposed Volume of Each Aeration Basin 3,933 ft
Proposed Total Aeration Basin Volume 7,865 ft

2 of 6



WASTEWATER CHARACTERISTICS

PHASE | - 0.1 MGD

Description Value Unit
Influent BODs 300.0 mg/L
Influent TSS 300.0 mg/L
Influent NHs 40.0 mg/L
Daily Flow (Qave) 100,000.0 gpd
Daily Flow (Qave) 69.4 gpm
Daily Flow (Qave) 0.155 cfs
2-hr Peak Flow (Qpk) 400,000 gpd
2-hr Peak Flow (Qpk) 277.8 gpm
2-hr Peak Flow (Qpk) 0.620 cfs
NHs 334 Ibs/day
BODs 250.8 Ibs/day
TSS 250.8 Ibs/day
Description

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

SECONDARY CLARIFIER

Description Value Unit
Number of Clarifiers 1.0 Ea
Average Flow Per Clarifier 0.10 MGD
Peak Flow Per Clarifier 0.40 MGD
Clarifier Shape (Round, Octagonal, Square) Round
Design Weir Shape (Round, Segmented) Round
Design Number of Segments (Leave Blank If Designed Round)
SURFACE AREA DESIGN - TCEQ 217.154 (c)(1)
TCEQ Max Surface Loading (Qavs) TCEQ 317.4 (d)(5) 700 gal/day/ft?
TCEQ Max Surface Loading (Qpx) TCEQ 217.154 (c)(1) 1,200 gal/day/ft?
Design Diameter 24.0 ft
Surface Area Required at Peak Flow Per Clarifier 333.3 ft?
Surface Area Required for All Clarifiers at Peak Flow 333.3 ft?
Proposed Surface Area Per Clarifier 452.4 ft?
Total Proposed Surface Area for All Clarifiers 452.4 ft?
Actual Design Surface Loading at Design Flow (Quu) 221.0 gal/day/ft?
Actual Design Surface Loading at Peak Flow (Qek) 884.2 gal/day/ft?
SIDE WATER DEPTH - TCEQ 217.152 (g)
Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft
Side Water Depth For Clarifier Surface Area Equal To Or Less Than 300 sqft. 8 ft
Controlling Minimum Depth Requirement 10.0 ft
Proposed Clarifier Side Water Depth (Not Total Depth) 10.5 ft
Design Floor Slope (1:X) 12.0
Design Cone Depth (Including 1:12, sloped bottom) 1.0 ft
Free Board (Minimum 1 feet) 1.0 ft
Total Depth of Clarifier 12.500 ft
Design Total Depth of Clarifier 13.0 ft

3of6



PHASE | - 0.1 MGD

WASTEWATER CHARACTERISTICS

Description Value Unit

HYDRAULIC DETENTION TIME - TCEQ 217.154 (c)(1)

TCEQ Min Detention Time (Qave) 2.6 hours
TCEQ Min Detention Time (Qpk) 1.8 hours
Flow per Clarifier for Hydraulic Detention Time @ Design Flow (w/ Recycle) 0.10 MGD
Flow per Clarifier for Hydraulic Detention Time @ Peak Flow (w/ Recycle) 0.40 MGD
Required Treatment Volume At Design Flow for Each Clarifier 1,448.3 ft3
Required Treatment Volume At Peak Flow for Each Clarifier 4,010.7 ft3
Proposed Treatment Volume for Each Clarifier 4,750.1 ft3
Actual Hydraulic Detention Time at Design Flow 8.5 hours
Actual Hydraulic Detention Time at Peak Flow 2.1 hours

SOLIDS LOADING RATE - TCEQ 317.4 (d)(5)

Totals Solids to Clarifier 10,008.0 Ibs/day
Proposed Surface Area of Clarifier 452.4 ft?
Loading Rate of Solids to Clarifier 221 lbs/day/ft?
TCEQ Maximum Loading Rate 50.0 Ibs/day/ft?

EFFLUENT WEIR DESIGN - TCEQ 217.152 (d)

Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft
Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft
Controlling Weir Loading Criteria 20,000.0 gal/day/ft
Total Length of Weir Required Per Clarifier @ Peak Flow 20.0 ft
Total Length of Weir Required For All Clarifiers @ Peak Flow 20.0 ft
Proposed Weir Distance from Wall 1.0 ft
Diameter of Effluent Weir 22.0 ft
Design Weir Length Per Clarifier 69.1 ft
Total Design Weir Length 69.1 ft
Actual Surface Area Loading @ Peak Flow 5,787.5 gal/day/ft?
Actual Surface Area Loading @ Average Flow 1,446.9 gal/day/ft?

TORQUE RATINGS OF DRIVES AND RAKES
Resistive Force of Secondary Sludge (W) 6.0 Ib/ft
Running Torque (Wr?) 864.0 ft-lbs

RETURN ACTIVATED SLUDGE FLOW RATES - TCEQ 217.152 (j)

Lower Limit Underflow Rate - TCEQ 217.152(j) 200 gpd/ft2
Minimum RAS Flow Rate (per clarifier) 62.8 gpm
Upper Limit Underflow Rate - TCEQ 217.152(j) 400 gpd/ft2
Maximum RAS Flow Rate (per clarifier) 125.7 gpm
Combined Upper Limit RAS Underflow Rate for Plant 125.7 gpm

STILLING WELL DESIGN

Maximum Stilling Well Velocity (@ Peak Flow) TCEQ 217.152 (a)(4) 0.15 ft/sec
Peak Flow For Individual Clarifier 0.40 MGD
Total Area Required 4.1 ft2
Diameter of Each Stilling Well 6.0 ft
Area of Each Stilling Well 28.3 ft?

4 of 6



PHASE | - 0.1 MGD

TCEQ DESIGN CRITERIA (CHAPTER 317.5 (B))

Minimum Detention Time 15.0 days
Volume Requirement 20.0 ft3/Ib BODs/day
Aeration Requirement 30.0 scfm/1000 ft3
If Mechanical Aeration is Used 1.5 HP/1000 ft?
TCEQ DESIGN CRITERIA (CHAPTER 217, SUBCHAPTER J)
Minimum Temperature 15.0 deg C
Required Minimum Detention Time 60.0 days
Minimum Volatile Solids Loading Rate 100.0 Ib/1000 ft*/day
Maximum Volatile Solids Loading Rate 200.0 lb/1000 ft3/day
Aeration Requirement 20.0 SCFM/1000 ft3
NOTE: Aerobic digester has to be sized for average day flow
Biodegradable Volatile Solids in WAS 0.7 Ib VS/BOD removed
Destruction 0.3 Ib VS/BOD removed
Note: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. Secondary
Influent Solids 250 Ibs/day
Digested Solids Production 198 Ibs/day
Average Digested Solids Production 224 Ibs/day
Total Sludge Production, Ibs/day 224 Ibs/day
Assumed Average Dig. Conc., mg/| 15,000.0 mg/I
Total Sludge to Aerobic Digester 1,790.00 gal/d
Volume Required Based on Min. Detention Time @ 60 Days 14,358.29 ft3
Volume Required Based on Min. Detention Time @ 15 Days 3,589.57 ft3
CHECK IF CHAPTER 217 VOLATILE SOLIDS LOADING RATE REQUIREMENTS CAN BE MET
Volatile Suspended Solids Loading 175 Ibs/day
Volatile Solids Loading Rate for 60 Days Storage Volume 0.00073 Ib/1000 ft3
Volatile Solids Loading Rate ERROR!

Note: It is not possible to meet both the min. required detention time and min. required VS solids loading rate requirements without
significant thickening before the sludge is stabilized in the digester. Hence, it is prudent to just meet the required min. detention time
alone. Also, if the sludge is to be disposed of in a landfill, sludge stabilization will not be required and a full detention time is not
necessary. When a full detention time is not provided, the basin will not be a true aerobic digester; instead, it will be reconfigured as a
sludge holding tank.

SLUDGE HOLDING TANK DESIGN

Number of Basins 2.0 Ea
Freeboard 1.5 ft
Side Water Depth 10.5 ft
Total Required Depth 12.0 ft
Actual Tank Depth 12.0 ft
Width 12.0 ft
Length 20.0 ft
Design Volume 5,040 ft3

DESIGN CHECK
Detention Time 21.06 days

Design Volume to Loading Ratio 20.14 ft3/Ib BODs/day

50f6



PHASE | - 0.1 MGD

WASTEWATER CHARACTERISTICS

Design Flow Rate (Average Daily Flow) 0.10 MGD
Design Flow Rate (2-Hour Peak Flow) 0.40 MGD
CHLORINE CONTACT CHAMBER

Description Value Unit
TCEQ Min Detention Time (Qpk) (TCEQ217.281(b)(1) 20.0 min
TCEQ Required Minimum Volume 742.7 ft3
TCEQ Required Minimum Volume 5,555.6 gal
Chlorine Contact Basin Sizing (Excluding Chlorine Mixing Chamber)
Design Number of Trains 1.0
Design Side Water Depth at Peak Flow 9.5 ft
Design Width of Basin 12.0 ft
Design Channel Width 1.5 ft
Design Channel Length (Assumes 40:1 L:W ratio per TCEQ 217.281(a)(2)) 60.0 ft
Number of Partition 8.0 ea
DESIGN LENGTH OF BASIN 13.5 ft
PROPOSED VOLUME 855.0 ft2
ACTUAL CCB VOLUME 1,539.0 ft3
Actual Detention Time at Peak Flow 41.4 min
ACTUAL CHANNEL LENGTH 108.0 ft

6 of 6



PHASE Il - 0.400 MGD

PROJECT NAME: Waxahachie 55 WWTP Ph Il DATE: 4/16/2025
CLIENT: South Central Wastewater BY: AA
PROJECT NUMBER: 40003-017 Qc:

WASTEWATER AND PLANT CHARACTERIZATION

PHASE I
Flow Rates
Annual Average 0.40 MGD 278 GPM 0.62 CFS
Peak Month Factor 1.5 0.60 MGD 417 GPM 0.93 CFS
Peak 2-Hour Factor 4 1.60 MGD 1,111 GPM 2.48 CFS
Min. Month Factor 0.5 0.20 MGD 139 GPM 0.31 CFS
. 2-Hour Peak Min.
Raw Wastewater Concentrations Avg. Peak Month Month
BOD (total) 300 100 250 200 mg/L Assumed
BOD (soluble) 180 mg/L
TSS 300 mg/L
VSS 240 mg/L
TKN 50 mg/L
NH3-N 40 mg/L
TP mg/L
Effluent Requirements
BOD 10 mg/L
TSS 15 mg/L
NH3-N 2 mg/L
TP mg/L
DO mg/L
Select Treatment Processes from the List
Preliminary Treatment Coarse Screening
Primary Treatment None
Biological Treatment Conventional Activated Sludge w/ Nitrification, @ Min.
Solids Treatment Aerobic Digestion + Dewatering

10of 6



PHASE Il - 0.400 MGD

ACTIVATED SLUDGE DESIGN
WASTEWATER CHARACTERISTICS

INFLUENT MASS LOADING

BODS5 (AVG) 1,000.8 Ibs/day
BODS5 (2-HR PEAK) 1,334.4 Ibs/day
BODS5 (PEAK MONTH) 1,251.0 Ibs/day
BODS (MIN MONTH) 333.6 Ibs/day
TSS 1,000.8 Ibs/day
NHs 133.4 Ibs/day
TKN 166.8 Ibs/day
EFFLUENT COMPOSITION (ASSUMED FOR CONSERVATIVE DESIGN)

BODS5S 10.0 mg/L
TSS 15.0 mg/L
NH3 3.0 mg/L
TKN 0.0 mg/L

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

AERATION BASIN

Description Value Unit
AERATION BASIN CALCULATIONS - TCEQ TRADITIONAL DESIGN - TCEQ 217, SUBCHAPTER F
Aeration Basin Maximum Organic Loading 35.0 Ibs/day/1000 ft3
Minimum Number of Basins (For Flow < 0.4 MGD) 2.0 EA
BOD Removal Credit for Preliminary and Primary Treatment (Optional) 0%
Total Peak BOD Loading (Based on Design Flow) 1,001 Ibs/day
Total Aeration Basin Volume Required 28,594 ft
AERATION BASIN SIZING
Proposed Number of Basins 5.0
Side Water Depth of Basins 11.3 ft
Freeboard 1.5 ft
Total Depth of Basin 13.5 ft
Diffuser Submergence 10.8 ft
Required Volume of Each Aeration Basin 5,719 ft3
Surface Area of Each Basin 506 ft?
Width to Length Ratio (1:X) 4.3
Required Width of Each Basin 12.0 ft
Required Length of Each Basin 52 ft
Proposed Volume of Each Aeration Basin 6,851 ft
Proposed Total Aeration Basin Volume 34,256 ft

2 of 6



SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

PHASE Il - 0.400 MGD

Description Value Unit
Influent BODs 300.0 mg/L
Influent TSS 300.0 mg/L
Influent NHs 40.0 mg/L
Daily Flow (Qave) 400,000 gpd
Daily Flow (Qave) 277.8 gpm
Daily Flow (Qave) 0.620 cfs
2-hr Peak Flow (Qpk) 1,600,000 gpd
2-hr Peak Flow (Qpk) 1,111.1 gpm
2-hr Peak Flow (Qpk) 2.480 cfs
NHs 133.8 Ibs/day
BODs 1,003.2 Ibs/day
TSS 1,003.2 Ibs/day
Description

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

SECONDARY CLARIFIER

Description Value Unit
Number of Clarifiers 1.0 Ea
Average Flow Per Clarifier 0.40 MGD
Peak Flow Per Clarifier 1.60 MGD
Clarifier Shape (Round, Octagonal, Square) Round
Design Weir Shape (Round, Segmented) Round
Design Number of Segments (Leave Blank If Designed Round)
SURFACE AREA DESIGN - TCEQ 217.154 (c)(1)
TCEQ Max Surface Loading (Qavs) TCEQ 317.4 (d)(5) 700 gal/day/ft?
TCEQ Max Surface Loading (Qpx) TCEQ 217.154 (c)(1) 1,200 gal/day/ft?
Design Diameter 48.0 ft
Surface Area Required at Peak Flow Per Clarifier 1,333.3 ft?
Surface Area Required for All Clarifiers at Peak Flow 1,333.3 ft?
Proposed Surface Area Per Clarifier 1,809.6 ft?
Total Proposed Surface Area for All Clarifiers 1,809.6 ft?
Actual Design Surface Loading at Design Flow (Quu) 221.0 gal/day/ft?
Actual Design Surface Loading at Peak Flow (Qek) 884.2 gal/day/ft?
SIDE WATER DEPTH - TCEQ 217.152 (g)
Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft
Side Water Depth For Clarifier Surface Area Equal To Or Less Than 300 sqft. 8 ft
Controlling Minimum Depth Requirement 10.0 ft
Proposed Clarifier Side Water Depth (Not Total Depth) 10.5 ft
Design Floor Slope (1:X) 12.0
Design Cone Depth (Including 1:12, sloped bottom) 2.0 ft
Free Board (Minimum 1 feet) 1.0 ft
Total Depth of Clarifier 13.500 ft
Design Total Depth of Clarifier 13.5 ft

3of6



PHASE Il - 0.400 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
HYDRAULIC DETENTION TIME - TCEQ 217.154 (c)(1)
TCEQ Min Detention Time (Qave) 2.6 hours
TCEQ Min Detention Time (Qpk) 1.8 hours
Flow per Clarifier for Hydraulic Detention Time @ Design Flow (w/ Recycle) 0.40 MGD
Flow per Clarifier for Hydraulic Detention Time @ Peak Flow (w/ Recycle) 1.60 MGD
Required Treatment Volume At Design Flow for Each Clarifier 5,793.2 ft3
Required Treatment Volume At Peak Flow for Each Clarifier 16,042.8 ft3
Proposed Treatment Volume for Each Clarifier 19,000.4 ft3
Actual Hydraulic Detention Time at Design Flow 8.5 hours
Actual Hydraulic Detention Time at Peak Flow 2.1 hours
SOLIDS LOADING RATE - TCEQ 317.4 (d)(5)
Totals Solids to Clarifier 40,032.0 Ibs/day
Proposed Surface Area of Clarifier 1,809.6 ft?
Loading Rate of Solids to Clarifier 22.1 lbs/day/ft?
TCEQ Maximum Loading Rate 50.0 Ibs/day/ft?
EFFLUENT WEIR DESIGN - TCEQ 217.152 (d)
Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft
Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft
Controlling Weir Loading Criteria 20,000.0 gal/day/ft
Total Length of Weir Required Per Clarifier @ Peak Flow 80.0 ft
Total Length of Weir Required For All Clarifiers @ Peak Flow 80.0 ft
Proposed Weir Distance from Wall 1.0 ft
Diameter of Effluent Weir 46.0 ft
Design Weir Length Per Clarifier 144.5 ft
Total Design Weir Length 144.5 ft
Actual Surface Area Loading @ Peak Flow 11,071.6 gal/day/ft?
Actual Surface Area Loading @ Average Flow 2,767.9 gal/day/ft?
TORQUE RATINGS OF DRIVES AND RAKES
Resistive Force of Secondary Sludge (W) 6.0 Ib/ft
Running Torque (Wr?) 3,456.0 ft-lbs
RETURN ACTIVATED SLUDGE FLOW RATES - TCEQ 217.152 (j)
Lower Limit Underflow Rate - TCEQ 217.152(j) 200 gpd/ft2
Minimum RAS Flow Rate (per clarifier) 251.3 gpm
Upper Limit Underflow Rate - TCEQ 217.152(j) 400 gpd/ft2
Maximum RAS Flow Rate (per clarifier) 502.7 gpm
Combined Upper Limit RAS Underflow Rate for Plant 502.7 gpm
STILLING WELL DESIGN
Maximum Stilling Well Velocity (@ Peak Flow) TCEQ 217.152 (a)(4) 0.15 ft/sec
Peak Flow For Individual Clarifier 1.60 MGD
Total Area Required 16.5 ft2
Diameter of Each Stilling Well 6.0 ft
Area of Each Stilling Well 28.3 ft?

4 of 6



PHASE Il - 0.400 MGD

AEROBIC DIGESTER
TCEQ DESIGN CRITERIA (CHAPTER 317.5 (B))

Minimum Detention Time 15.0 days
Volume Requirement 20.0 ft3/Ib BODs/day
Aeration Requirement 30.0 scfm/1000 ft3
If Mechanical Aeration is Used 1.5 HP/1000 ft?
TCEQ DESIGN CRITERIA (CHAPTER 217, SUBCHAPTER J)
Minimum Temperature 15.0 deg C
Required Minimum Detention Time 60.0 days
Minimum Volatile Solids Loading Rate 100.0 Ib/1000 ft*/day
Maximum Volatile Solids Loading Rate 200.0 lb/1000 ft3/day
Aeration Requirement 20.0 SCFM/1000 ft3
NOTE: Aerobic digester has to be sized for average day flow
Biodegradable Volatile Solids in WAS 0.7 Ib VS/BOD removed
Destruction 0.3 Ib VS/BOD removed
Note: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. Secondary
Influent Solids 1,001 Ibs/day
Digested Solids Production 791 Ibs/day
Average Digested Solids Production 896 Ibs/day
Total Sludge Production, Ibs/day 896 Ibs/day
Assumed Average Dig. Conc., mg/| 15,000.0 mg/I
Total Sludge to Aerobic Digester 7,160.00 gal/d
Volume Required Based on Min. Detention Time @ 60 Days 57,433.16 ft3
Volume Required Based on Min. Detention Time @ 15 Days 14,358.29 ft3
CHECK IF CHAPTER 217 VOLATILE SOLIDS LOADING RATE REQUIREMENTS CAN BE MET
Volatile Suspended Solids Loading 701 Ibs/day
Volatile Solids Loading Rate for 60 Days Storage Volume 0.00073 Ib/1000 ft3
Volatile Solids Loading Rate ERROR!

sludge holding tank.

Note: It is not possible to meet both the min. required detention time and min. required VS solids loading rate requirements without
significant thickening before the sludge is stabilized in the digester. Hence, it is prudent to just meet the required min. detention time
alone. Also, if the sludge is to be disposed of in a landfill, sludge stabilization will not be required and a full detention time is not
necessary. When a full dettention time is not provided, the basin will not be a true aerobic digester; instead, it will be reconfigured as a

SLUDGE HOLDING TANK DESIGN

Number of Basins 5.0 Ea
Freeboard 1.5 ft
Side Water Depth 10.5 ft
Total Required Depth 12.0 ft
Actual Tank Depth 12.0 ft
Width 12.0 ft
Length 30.0 ft
Design Volume 18,900 ft3
DESIGN CHECK

Detention Time 19.74 days
Design Volume to Loading Ratio 18.88 ft3/Ib BODs/day

50f6



PHASE Il - 0.400 MGD

DISINFECTION BASIN DESIGN

WASTEWATER CHARACTERISTICS

Design Flow Rate (Average Daily Flow) 0.40 MGD
Design Flow Rate (2-Hour Peak Flow) 1.60 MGD
Description Value Unit
TCEQ Min Detention Time (Qek) (TCEQ217.281(b)(1) 20.0 min
TCEQ Required Minimum Volume 2,970.9 ft3
TCEQ Required Minimum Volume 22,222.2 gal

Chlorine Contact Basin Sizing (Excluding Chlorine Mixing Chamber)

Design Number of Trains 1.0

Design Side Water Depth at Peak Flow 10.0 ft
Design Width of Basin 12.0 ft
Design Channel Width 3.0 ft
Design Channel Length (Assumes 40:1 L:W ratio per TCEQ 217.281(a)(2)) 120.0 ft
Number of Partition 10.0 ea
DESIGN LENGTH OF BASIN 33.0 ft
PROPOSED VOLUME 3,600.0 ft®
ACTUAL CCB VOLUME 3,960.0 ft3
Actual Detention Time at Peak Flow 26.7 min
ACTUAL CHANNEL LENGTH 132.0 ft

6 of 6



PHASE Il - 0.900 MGD

PROJECT NAME: Waxahachie 55 WWTP Ph llI DATE: 4/16/2025
CLIENT: South Central Wastewater BY: AA
PROJECT NUMBER: 40003-017 QC: ENW

WASTEWATER AND PLANT CHARACTERIZATION

PHASE Il
Flow Rates
Annual Average 0.90 MGD 625 GPM 1.40 CFS
Peak Month Factor 1.5 1.35 MGD 938 GPM 2.09 CFS
Peak 2-Hour Factor 4 3.60 MGD 2,500 GPM 5.58 CFS
Min. Month Factor 0.5 0.45 MGD 313 GPM 0.70 CFS
. 2-Hour Peak Min.
Raw Wastewater Concentrations Avg. Peak Month Month
BOD (total) 300 100 250 200 mg/L Assumed
BOD (soluble) 180 mg/L
TSS 300 mg/L
VSS 240 mg/L
TKN 50 mg/L
NH3-N 40 mg/L
TP mg/L
Effluent Requirements
BOD 10 mg/L
TSS 15 mg/L
NH3-N 2 mg/L
TP mg/L
DO mg/L
Select Treatment Processes from the List
Preliminary Treatment Coarse Screening
Primary Treatment None
Biological Treatment Conventional Activated Sludge w/ Nitrification, @ Min.
Solids Treatment Aerobic Digestion + Dewatering

10of 6



PHASE Il - 0.900 MGD

ACTIVATED SLUDGE DESIGN
WASTEWATER CHARACTERISTICS

INFLUENT MASS LOADING

BODS5 (AVG) 2,251.8 Ibs/day
BODS5 (2-HR PEAK) 3,002.4 Ibs/day
BODS5 (PEAK MONTH) 2,814.8 Ibs/day
BODS (MIN MONTH) 750.6 Ibs/day
TSS 2,251.8 Ibs/day
NH3 300.2 Ibs/day
TKN 375.3 Ibs/day
EFFLUENT COMPOSITION (ASSUMED FOR CONSERVATIVE DESIGN)

BODS5S 10.0 mg/L
TSS 15.0 mg/L
NH3 3.0 mg/L
TKN 0.0 mg/L

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

AERATION BASIN

Description Value Unit
AERATION BASIN CALCULATIONS - TCEQ TRADITIONAL DESIGN - TCEQ 217, SUBCHAPTER F
Aeration Basin Maximum Organic Loading 35.0 Ibs/day/1000 ft3
Minimum Number of Basins (For Flow < 0.4 MGD) 2.0 EA
BOD Removal Credit for Preliminary and Primary Treatment (Optional) 0%
Total Peak BOD Loading (Based on Design Flow) 2,252 Ibs/day
Total Aeration Basin Volume Required 64,337 ft
AERATION BASIN SIZING
Proposed Number of Basins 10.0
Side Water Depth of Basins 11.3 ft
Freeboard 1.5 ft
Total Depth of Basin 13.5 ft
Diffuser Submergence 10.8 ft
Required Volume of Each Aeration Basin 6,434 ft3
Surface Area of Each Basin 569 ft?
Width to Length Ratio (1:X) 4.3
Required Width of Each Basin 12.0 ft
Required Length of Each Basin 52 ft
Proposed Volume of Each Aeration Basin 6,851 ft
Proposed Total Aeration Basin Volume 68,512 ft

2 of 6



SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

PHASE Il - 0.900 MGD

Description Value Unit
Influent BODs 300.0 mg/L
Influent TSS 300.0 mg/L
Influent NHs 40.0 mg/L
Daily Flow (Qave) 900,000.0 gpd
Daily Flow (Qave) 625.0 gpm
Daily Flow (Qave) 1.395 cfs
2-hr Peak Flow (Qpk) 3,600,000 gpd
2-hr Peak Flow (Qpk) 2,500.0 gpm
2-hr Peak Flow (Qpk) 5.580 cfs
NHs 301.0 Ibs/day
BODs 2,257.2 Ibs/day
TSS 2,257.2 Ibs/day
Description

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

SECONDARY CLARIFIER

Description Value Unit
Number of Clarifiers 2.0 Ea
Average Flow Per Clarifier 0.45 MGD
Peak Flow Per Clarifier 1.80 MGD
Clarifier Shape (Round, Octagonal, Square) Round
Design Weir Shape (Round, Segmented) Round
Design Number of Segments (Leave Blank If Designed Round)
SURFACE AREA DESIGN - TCEQ 217.154 (c)(1)
TCEQ Max Surface Loading (Qavs) TCEQ 317.4 (d)(5) 700 gal/day/ft?
TCEQ Max Surface Loading (Qpx) TCEQ 217.154 (c)(1) 1,200 gal/day/ft?
Design Diameter 48.0 ft
Surface Area Required at Peak Flow Per Clarifier 1,500.0 ft?
Surface Area Required for All Clarifiers at Peak Flow 3,000.0 ft?
Proposed Surface Area Per Clarifier 1,809.6 ft?
Total Proposed Surface Area for All Clarifiers 3,619.1 ft?
Actual Design Surface Loading at Design Flow (Quu) 248.7 gal/day/ft?
Actual Design Surface Loading at Peak Flow (Qek) 994.7 gal/day/ft?
SIDE WATER DEPTH - TCEQ 217.152 (g)
Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft
Side Water Depth For Clarifier Surface Area Equal To Or Less Than 300 sqft. 8 ft
Controlling Minimum Depth Requirement 10.0 ft
Proposed Clarifier Side Water Depth (Not Total Depth) 10.5 ft
Design Floor Slope (1:X) 12.0
Design Cone Depth (Including 1:12, sloped bottom) 2.0 ft
Free Board (Minimum 1 feet) 1.0 ft
Total Depth of Clarifier 13.500 ft
Design Total Depth of Clarifier 13.5 ft

3of6



PHASE Il - 0.900 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
HYDRAULIC DETENTION TIME - TCEQ 217.154 (c)(1)
TCEQ Min Detention Time (Qave) 2.6 hours
TCEQ Min Detention Time (Qpk) 1.8 hours
Flow per Clarifier for Hydraulic Detention Time @ Design Flow (w/ Recycle) 0.45 MGD
Flow per Clarifier for Hydraulic Detention Time @ Peak Flow (w/ Recycle) 1.80 MGD
Required Treatment Volume At Design Flow for Each Clarifier 6,517.4 ft3
Required Treatment Volume At Peak Flow for Each Clarifier 18,048.1 ft3
Proposed Treatment Volume for Each Clarifier 19,000.4 ft3
Actual Hydraulic Detention Time at Design Flow 7.6 hours
Actual Hydraulic Detention Time at Peak Flow 1.9 hours
SOLIDS LOADING RATE - TCEQ 317.4 (d)(5)
Totals Solids to Clarifier 45,036.0 Ibs/day
Proposed Surface Area of Clarifier 1,809.6 ft?
Loading Rate of Solids to Clarifier 24.9 lbs/day/ft?
TCEQ Maximum Loading Rate 50.0 Ibs/day/ft?
EFFLUENT WEIR DESIGN - TCEQ 217.152 (d)
Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft
Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft
Controlling Weir Loading Criteria 20,000.0 gal/day/ft